
Basic Wastewater Operator
Practice Exam (Sample)
Study Guide

Everything you need from our exam experts!

Sample study guide. For the full version with hundreds of questions, visit:
https://basicwastewateroperator.examzify.com



Copyright © 2026 by Examzify - A Kaluba Technologies Inc. product.

ALL RIGHTS RESERVED.

No part of this book may be reproduced or transferred in any form or by any
means, graphic, electronic, or mechanical, including photocopying,
recording, web distribution, taping, or by any information storage retrieval
system, without the written permission of the author.

Notice: Examzify makes every reasonable effort to obtain accurate,
complete, and timely information about this product from reliable sources.

Sample study guide, visit https://basicwastewateroperator.examzify.com
for the full version with hundreds of practice questions 1

SA
M

PLE



Table of Contents
Copyright 1.......................................................................................
Table of Contents 2..........................................................................
Introduction 3..................................................................................
How to Use This Guide 4..................................................................
Questions 5.......................................................................................
Answers 8.........................................................................................
Explanations 10................................................................................
Next Steps 16...................................................................................

Sample study guide, visit https://basicwastewateroperator.examzify.com
for the full version with hundreds of practice questions 2

SA
M

PLE



IntroductionIntroduction
Preparing for a certification exam can feel overwhelming, but with the
right tools, it becomes an opportunity to build confidence, sharpen your
skills, and move one step closer to your goals. At Examzify, we believe
that effective exam preparation isn’t just about memorization, it’s about
understanding the material, identifying knowledge gaps, and building
the test-taking strategies that lead to success.

This guide was designed to help you do exactly that.

Whether you’re preparing for a licensing exam, professional
certification, or entry-level qualification, this book offers structured
practice to reinforce key concepts. You’ll find a wide range of
multiple-choice questions, each followed by clear explanations to help
you understand not just the right answer, but why it’s correct.

The content in this guide is based on real-world exam objectives and
aligned with the types of questions and topics commonly found on
official tests. It’s ideal for learners who want to:

• Practice answering questions under realistic conditions,
• Improve accuracy and speed,
• Review explanations to strengthen weak areas, and
• Approach the exam with greater confidence.

We recommend using this book not as a stand-alone study tool, but
alongside other resources like flashcards, textbooks, or hands-on
training. For best results, we recommend working through each
question, reflecting on the explanation provided, and revisiting the
topics that challenge you most.

Remember: successful test preparation isn’t about getting every question
right the first time, it’s about learning from your mistakes and improving
over time. Stay focused, trust the process, and know that every page you
turn brings you closer to success.

Let’s begin.

Sample study guide, visit https://basicwastewateroperator.examzify.com
for the full version with hundreds of practice questions 3

SA
M

PLE



How to Use This GuideHow to Use This Guide
This guide is designed to help you study more effectively and approach
your exam with confidence. Whether you're reviewing for the first time
or doing a final refresh, here’s how to get the most out of your Examzify
study guide:
1. Start with a Diagnostic Review

Skim through the questions to get a sense of what you know and what
you need to focus on. Your goal is to identify knowledge gaps early.
2. Study in Short, Focused Sessions

Break your study time into manageable blocks (e.g. 30 – 45 minutes).
Review a handful of questions, reflect on the explanations.
3. Learn from the Explanations

After answering a question, always read the explanation, even if you got
it right. It reinforces key points, corrects misunderstandings, and
teaches subtle distinctions between similar answers.
4. Track Your Progress

Use bookmarks or notes (if reading digitally) to mark difficult questions.
Revisit these regularly and track improvements over time.
5. Simulate the Real Exam

Once you're comfortable, try taking a full set of questions without
pausing. Set a timer and simulate test-day conditions to build confidence
and time management skills.
6. Repeat and Review

Don’t just study once, repetition builds retention. Re-attempt questions
after a few days and revisit explanations to reinforce learning. Pair this
guide with other Examzify tools like flashcards, and digital practice tests
to strengthen your preparation across formats.

There’s no single right way to study, but consistent, thoughtful effort
always wins. Use this guide flexibly, adapt the tips above to fit your pace
and learning style. You've got this!

Sample study guide, visit https://basicwastewateroperator.examzify.com
for the full version with hundreds of practice questions 4

SA
M

PLE



Questions

Sample study guide, visit https://basicwastewateroperator.examzify.com
for the full version with hundreds of practice questions 5

SA
M

PLE



1. Why is pathogen reduction important in wastewater
treatment?
A. To improve aesthetic qualities of water
B. To maximize water temperature
C. To protect public health and environmental quality
D. To facilitate faster treatment processes

2. What is a common method used for primary treatment?
A. Aerobic digestion
B. Gravity settling in a primary clarifier
C. Filtration through membranes
D. Chlorination of influent

3. Which condition is likely to consume the most chlorine
during treatment?
A. Low organic content
B. High organic content
C. Stable temperature
D. Stable pH

4. Which condition increases chlorine demand in wastewater
treatment?
A. High flow
B. Low flow
C. A decrease in organic matter
D. An increase in organic matter

5. What does STP stand for in wastewater treatment?
A. Sewage Treatment Plant
B. Sewage Treatment Process
C. Sewage Transport Pipe
D. Sewage Treatment Protocol

Sample study guide, visit https://basicwastewateroperator.examzify.com
for the full version with hundreds of practice questions 6

SA
M

PLE



6. What is the most common type of activated sludge package
plants?
A. Extended aeration
B. Sequential batch reactor
C. Oxidation ditch
D. Bardenpho

7. In terms of pressure, how is the pressure against which a
pump must operate measured?
A. PSI
B. SBR
C. LLL
D. OM

8. What is the typical outcome of effective sedimentation in
wastewater treatment?
A. Increased pathogen levels in effluent
B. Removal of floating debris only
C. Clarified liquid with reduced solid content
D. Higher levels of biochemical oxygen demand

9. Calculate F:M ratio given: Influent BOD5 = 290 mg/L,
Influent flow = 5.0 MGD, Aeration basin MLSS = 2650 mg/L,
Aeration basin volume = 0.8 MG.
A. 0.01
B. 0.11
C. 0.68
D. 0.06

10. What is suction lift?
A. A team approach to lifting heavy objects
B. The pressure on the suction side of the pump
C. The measurement of liquid pressure at the pump
D. The measure of how bad your workers lift heavy objects

Sample study guide, visit https://basicwastewateroperator.examzify.com
for the full version with hundreds of practice questions 7

SA
M

PLE



Answers

Sample study guide, visit https://basicwastewateroperator.examzify.com
for the full version with hundreds of practice questions 8

SA
M

PLE



1. C
2. B
3. B
4. D
5. A
6. A
7. A
8. C
9. C
10. B

Sample study guide, visit https://basicwastewateroperator.examzify.com
for the full version with hundreds of practice questions 9

SA
M

PLE



Explanations

Sample study guide, visit https://basicwastewateroperator.examzify.com
for the full version with hundreds of practice questions 10

SA
M

PLE



1. Why is pathogen reduction important in wastewater
treatment?
A. To improve aesthetic qualities of water
B. To maximize water temperature
C. To protect public health and environmental quality
D. To facilitate faster treatment processes

Pathogen reduction is crucial in wastewater treatment primarily because it plays a
significant role in protecting public health and ensuring environmental quality.
Untreated or inadequately treated wastewater may contain harmful pathogens, such as
bacteria, viruses, and parasites, which can lead to waterborne diseases. These pathogens
pose a threat not just to individuals who may come into contact with the contaminated
water, but also to entire communities, especially in recreational water bodies or through
the agricultural use of treated wastewater.  By effectively reducing these pathogens
through various treatment processes, wastewater treatment facilities can help prevent
outbreaks of diseases, safeguarding the health of the population. Additionally, pathogen
reduction contributes to maintaining the quality of natural water bodies, thereby
protecting aquatic ecosystems and promoting biodiversity. In essence, the reduction of
pathogens ensures that the treated wastewater can be safely returned to the environment
or reused, supporting both human health and ecological integrity.

2. What is a common method used for primary treatment?
A. Aerobic digestion
B. Gravity settling in a primary clarifier
C. Filtration through membranes
D. Chlorination of influent

The common method used for primary treatment is gravity settling in a primary clarifier.
In the primary treatment phase of wastewater treatment, the main objective is to remove
a significant amount of suspended solids and organic matter from the influent.   Gravity
settling utilizes the principle of sedimentation, where heavier solids settle to the bottom
of a tank under the influence of gravity. In a primary clarifier, the wastewater is held in a
large tank where the flow is slowed down, allowing solids to settle out and form sludge at
the bottom. This process effectively reduces the concentration of suspended solids and
oils in the wastewater before it moves on to secondary treatment processes, which are
designed to further treat the effluent.  The other options provided do not typically serve
as common methods of primary treatment. For instance, aerobic digestion occurs after
primary treatment and focuses on stabilizing organic matter in the sludge, while
membrane filtration is a technology often used in advanced treatment or tertiary
treatment, not as a primary treatment method. Chlorination is primarily used for
disinfection in the treatment process rather than for the removal of solids during primary
treatment.

Sample study guide, visit https://basicwastewateroperator.examzify.com
for the full version with hundreds of practice questions 11

SA
M

PLE



3. Which condition is likely to consume the most chlorine
during treatment?
A. Low organic content
B. High organic content
C. Stable temperature
D. Stable pH

High organic content in wastewater is likely to consume the most chlorine during
treatment because chlorine acts as a disinfectant that not only kills pathogens but also
reacts with organic materials present in the wastewater. When wastewater contains a
significant amount of organic material, chlorine has a greater demand, meaning more of
it will be used up in reaction with these substances rather than being available for
disinfection.  In scenarios with low organic content, the chlorine demand is reduced
since there are fewer organic compounds to react with, allowing more of the chlorine to
remain effective for disinfecting pathogens. Stable temperature and stable pH conditions